
State Office of Administrative Hearings 
Kristofer S. Monson 

Chief Administrative Law Judge 

April 27, 2023 

Restore the Grasslands LLC VIA EFILE TEXAS 
Harrington/Turner Enterprises LP 

Mary Smith, General Counsel VIA EFILE TEXAS 
Texas Commission on Environmental Quality 

RE: Docket Number 582-22-02856.TCEQ; Texas Commission on 
Environmental Quality No. 2022-0326-MWD; Application by 
Restore the Grasslands LLC and Harrington/Turner Enterprises 
LP for New Texas Pollution Discharge Elimination System Permit 
No. WQ0016003001  

Dear Parties: 

The above-referenced matter will be considered by the Texas Commission on 
Environmental Quality on a date and time to be determined by the Chief Clerk’s 
[...]
NTMWD, Parker, and Murphy are in an unusual position of arguing that some 

subset of them should be ordered to provide service on terms the Commission 

ultimately will decide. It could appear that the cities attempted to condition 

wastewater collection on compliance with land-use restrictions they would not 

otherwise be able to impose and are trying use the Commission’s regionalization 

rules to force their acceptance.134 The oddity of their position—and their role in 

creating the situation—does not change the mandatory language of the rule, 

however.  

 

OPIC suggests that the Commission deny the application and order the parties 

to come to an agreement on terms of service, with instructions that if terms cannot 

be agreed upon, the Commission will set the terms of service. Alternatively, OPIC 

recommends that the Commission deny the application and issue an order setting 

terms of service.  

 

OPIC’s first approach appears to the ALJ to be the correct one, given the 

mandatory nature of the rule and the method by which this issue was raised. Thus, 

the ALJ recommends, based on designation of NTMWD as the regional provider, 

that the parties be instructed to attempt to reach an agreement on terms of service, 

and that if they fail to reach an agreement, the Commission will set those terms. In 

the interest of preserving resources, there is no reason why the Applicants should 

 
134  See e.g., Murphy Closing Argument at 24 (“Unfortunately, getting wastewater service from a NTMWD plant, 
whether or not the wastewater service is provided through a customer city, will not solve the primary concern of 
Murphy which is the oppressive density of the proposed development—all for the profit maximization of the 
Huffines.”). 



 

47 

Proposal for Decision, SOAH Docket No. 582-22-02856, 
TCEQ Docket No. 2022-0326-MWD 

have to start over with a petition, when the relevant parties are already part of this 

proceeding.  

F. Vectors (Issue J) 

Issue J asks whether the draft permit includes adequate provisions to control 

vectors. Mr. Malczewski was the only Protestant to address this issue in testimony 

or argument, and he presented no expert testimony on it. The ALJ finds that the 

prima facie demonstration was not rebutted on this issue. 

G. Monitoring (Issue K) 

 In Issue K, the Commission asks whether the draft permit’s monitoring 

requirements comply with applicable regulations. Murphy and some of the 

individual Protestants argue that the draft permit is not in compliance with the 

regulations. Parker and NTMWD do not address this issue, and the ED and OPIC 

both argue that the draft permit complies with monitoring requirements. 

 

 TCEQ’s rule found at 30 Texas Administrative Code section 319.9(a) and (b) 

sets out monitoring schedules for treated domestic sewage effluent. These schedules 

designate out how often samples must be taken for each parameter and for bacteria 

based on the permitted daily average flow. ED witness Mr. Martinez testified that 

the draft permit’s sampling requirements are based on the requirements contained 

in this rule.135  

 

 
135  Ex. ED-JM-1 at 10. 



 

48 

Proposal for Decision, SOAH Docket No. 582-22-02856, 
TCEQ Docket No. 2022-0326-MWD 

For a permitted average daily flow of less than 0.5 MGD, the rule provides for 

weekly sampling, via grab sample, for CBOD5, TSS, and monthly sampling for 

E. coli.136 The rule also sets out that chlorine residual is to be sampled once each 

working day but not less than five times per week, and for pH to be sampled once a 

month.137  

 

The draft permit’s monitoring requirements match those set out in 30 Texas 

Administrative Code section 319.9 (a) and (b). Thus, the draft permit requires 

weekly grab samples for CBOD5, TSS, ammonia nitrogen, total phosphorous, E. coli, 

and DO.138 The draft permit requires the chlorine residual to be monitored five times 

per week by grab sample. The pH level is to be monitored once per month by grab 

sample. 

  

Nevertheless, Dr. Morrison testified about his concerns with the grab 

sampling protocol provided for in the draft permit.139 Specifically, Dr. Morrison was 

concerned that the method of grab sampling at the discharge point did not 

sufficiently consider conditions in the rest of the creek, and he expressed his belief 

that Applicant should be required to test all affected areas in the creek. He did not, 

however, testify that the monitoring requirements in the draft permit do not comply 

with the applicable regulations. Nor did any of the Protestants provide any additional 

expert testimony about monitoring requirements. 

 
136  30 Tex. Admin. Code § 319.9(a), (b). 

137  30 Tex. Admin. Code § 319.9(a). 

138  Admin. Record Tab. C at 0002-0003. 

139  City of Murphy Ex. MLM-1 at 14-15. 



 

49 

Proposal for Decision, SOAH Docket No. 582-22-02856, 
TCEQ Docket No. 2022-0326-MWD 

 

The ALJ finds that the Protestants did not rebut the prima facie 

demonstration related to monitoring. 

H. Compliance History (Issue L) 

In Issue L, the Commission asked whether the Applicants’ compliance history 

raises any issues regarding Applicants’ ability to comply with the material terms of 

the permit that warrant denying or altering the terms of the draft permit. Moebius 

Group argues that because Applicants have not yet named an operator and because 

Applicants have no history, the ED could not review the history. Mr. Malczewski 

argues that the Applicants lack experience, and he questions the competence of the 

engineering firm. The other Protestants do not discuss this issue, and both the ED 

and OPIC argue that the Applicants’ have met their burden on this issue. 

 

Mr. Martinez testified about the review that was performed of Applicants’ 

compliance history. Following procedures, TCEQ’s Enforcement Division compiles 

an applicant’s compliance history and assigns a rating number and classification of 

high, satisfactory, unsatisfactory, or unclassified for both the applicant and the 

facility site.140 Mr. Martinez testified that both the customer and facility site were 

rated “no rating,” which translates into an “unclassified” classification.141 He 

testified that this rating and classification are “pretty common” for a new permit 

 
140  Ex. ED-JM-1 at 33. 

141  Ex. ED-JM-1 at 34. 



 

50 

Proposal for Decision, SOAH Docket No. 582-22-02856, 
TCEQ Docket No. 2022-0326-MWD 

application. He testified that the compliance history does not raise an issue regarding 

the Applicant’s ability to comply with the permit, if it is issued.142 

 

While the ALJ appreciates the difficulty of judging the compliance history of 

someone who does not have a compliance history, or who has not been identified yet, 

the lack of compliance history or experience does not rebut the prima facie 

demonstration. The ALJ finds that the Applicants’ compliance history does not 

warrant denying or altering the terms of the draft permit.   

 

IV. TRANSCRIPTION COSTS 

The Commission may assess reporting and transcription costs to one or more 

of the parties participating in a proceeding, and when doing so, must consider the 

following factors: 

(A) The party who requested the transcript; 

(B) The financial ability of the party to pay the costs; 

(C) The extent to which the party participated in the hearing; 

(D) The relative benefits of the various parties of having a transcript; 
. . . and 

(G) Any other factor which is relevant to a just and reasonable assessment 

of costs.143 

 
142  Ex. ED-JM at 34. 

143  30 Tex. Admin. Code § 80.23(d)(1). 



 

51 

Proposal for Decision, SOAH Docket No. 582-22-02856, 
TCEQ Docket No. 2022-0326-MWD 

 

Parker, who was the only party to address transcription costs, argued that it 

should bear its own costs. A transcript was required by SOAH’s rules. The parties 

extensively participated in the hearing and most used the transcript in their closing 

arguments. No evidence about financial ability to pay transcript costs has been 

presented.  

 

Considering these factors, the ALJ recommends that all parties bear their own 

transcription costs. 

V. CONCLUSION 

In conclusion, the ALJ recommends that the Commission deny the application 

and order the Applicants to attempt to reach an agreement with NTMWD (either 

alone or through a customer city) to provide service. Failing to reach an agreement 

would result in the Commission deciding on appropriate terms. In the alternative, 

the ALJ recommends granting the Application, with the additional installation of 

carbon scrubbers and a partial enclosure of the plant that Mr. Cox agreed to during 

the hearing. 

Signed April 27, 2023. 

ALJ Signature: 

 
_____________________________ 
Rebecca Smith 
Presiding Administrative Law Judge 



 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 

 

AN ORDER DENYING THE APPLICATION OF  

RESTORE THE GRASSLANDS, LLC AND HARRINGTON/TURNER 

ENTERPRISES, LP FOR NEW TPDES PERMIT NO. WQ001600301  

SOAH DOCKET NO. 582-22-02856 TCEQ DOCKET NO. 2022-0326-MWD 

 

On         , the Texas Commission on Environmental Quality (TCEQ or 

Commission) considered the application of Restore the Grasslands, LLC (RTG) and 

Harrington/Turner Enterprises, LP (H/TE) (collectively, Applicants), for new 

Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQ001600301 

in Collin County, Texas. A Proposal for Decision (PFD) was presented by 

Administrative Law Judge (ALJ) Rebecca S. Smith with the State Office of 

Administrative Hearings (SOAH), who conducted an evidentiary hearing 

concerning the application on February 7-9, 2023, via Zoom videoconference. 

 

After considering the PFD, the Commission makes the following findings of 

fact and conclusions of law. 

 

  



 

2 

 

I. FINDINGS OF FACT 

Application 

1. Applicants filed their application (Application) for a TPDES permit with the 
Commission on May 26, 2021. 

2. The Application requested authorization to discharge treated domestic 
wastewater from a wastewater treatment facility (Facility), that will be located 
approximately 0.4 miles northwest of the intersection of North Murphy Road 
and Rolling Ridge Drive, in Collin County, Texas. 

3. The proposed discharge route is to Maxwell Creek, then to Muddy Creek, and 
then to Lake Ray Hubbard in Segment No. 0820 of the Trinity River Basin. 

4. The Application requested to authorize the discharge of treated domestic 
wastewater at a daily average flow not to exceed 0.1 million gallons per day 
(MGD) in the interim phase and a daily average flow not to exceed 0.2 MGD 
in the final phase. 

5. The Executive Director (ED) of the Commission declared the Application 
administratively complete on August 25, 2021. 

6. The ED completed the technical review of the Application, prepared a draft 
permit (Draft Permit) and made it available for public review and comment. 

7. The plant would use an activated sludge process operating in the complete 
mix mode. The plant is proposed to consist of a bar screen, aeration basins, a 
secondary clarifier, cloth media filters, a chlorine contact basin, and aerated 
digesters or sludge holding tanks. The Facility plans to use coagulant to 
remove phosphorus and chlorine gas to disinfect. 

8. The Draft Permit provides for two phases, an interim phase and a final phase. 
During the interim phase, which extends through completion of the expansion 
to the 0.2 MGD facility, the daily average flow of effluent shall not exceed 
0.1 MGD, and average discharge during any two-hour period may not exceed 
278 gallons per minute. 



 

3 

 

9. The Draft Permit contains the following effluent limits for the interim phase: 

Effluent Characteristic Daily Average Limit 

5-day Carbonaceous Biochemical 
Oxygen Demand  10 milligrams per liter (mg/L) 

Total Suspended Solids  15 mg/L 

Ammonia Nitrogen 3 mg/L 

Total Phosphorous  0.5 mg/L 

E. coli 
126 colony-forming units (CFU) per 
100 milliliters (mL) 

Dissolved Oxygen (DO) 4.0 mg/L minimum 

 

10. The Draft Permit contains the following effluent limits for the final phase: 

Effluent Characteristic Daily Average Limit 

5-day Carbonaceous Biochemical 
Oxygen Demand 10 mg/L 

Total Suspended Solids  15 mg/L 

Ammonia Nitrogen 3 mg/L 



 

4 

 

Effluent Characteristic Daily Average Limit 

Total Phosphorous 0.5 mg/L 

E. coli 126 CFU per 100 mL 

Dissolved Oxygen (DO) 4.0 mg/L minimum 

11. In both phases, the effluent shall contain a chlorine residual of at least 
1.0 mg/L and shall not exceed a chlorine residual of 4.0 mg/L after a detention 
time of at least 20 minutes. 

12. In both phases, the pH shall not be less than 6.0 standard units nor greater 
than 9.0 standard units. 

Notice and Jurisdiction 

13. The Notice of Receipt of Application and Intent to Obtain Water Quality 
Permit was published in English on September 2, 2021, in the Collin County 
Commercial Record, and in Spanish in Al Dia on November 3, 2021. 

14. The Application was determined technically complete on October 13, 2021. 

15. The Applicant published a combined Notice of Application and Preliminary 
Decision and Public Meeting in English in the Collin County Commercial 
Record on October 28, 2021, and in Spanish in Al Dia on November 3, 2021. 

16. The ED’s Final Decision letter was mailed on February 11, 2022, and the 
period for requesting a contested case hearing ended on March 14, 2022. 

17. On May 20, 2022 the Commission granted 61 hearing requests and referred 
the following 12 issues to SOAH for a contested case hearing. 

A)  Whether the draft permit is protective of livestock, wildlife, and wildlife 
habitats;  



 

5 

 

B)  Whether the draft permit is protective of the requesters’ and their 
families’ health and safety;  

C)  Whether the draft permit complies with applicable siting requirements 
in 30 Texas Administrative Code Chapter 309, including adequate 
prevention of nuisance odors;  

D)  Whether Applicants substantially complied with applicable notice 
requirements;  

E)  Whether issuance of the draft permit is consistent with TCEQ’s 
regionalization policy and Texas Water Code §§ 26.081 and 26.0282, 
and 30 Texas Administrative Code Chapter 351, Subchapter C, 
including consideration of need for the proposed facility and 
designation of a regional entity;  

F)  Whether the draft permit complies with the Texas Surface Water 
Quality Standards and is protective of surface and groundwater quality, 
including requesters’ use and enjoyment of their property;  

G)  Whether the antidegradation review complies with applicable 
regulations and the draft permit includes adequate nutrient limits;  

H)  Whether the Application is accurate and contains all required 
information;  

I)  Whether Applicants are legal entities;  

J)  Whether the draft permit includes adequate provisions to control 
vectors;  

K)  Whether the draft permit’s monitoring requirements comply with 
applicable regulations; and  

L)  Whether the Applicants’ compliance history raises any issues regarding 
Applicants’ ability to comply with the material terms of the permit that 
warrant denying or altering the terms of the draft permit. 

18. The SOAH preliminary hearing was held on August 29, 2022, via Zoom 
videoconference. The City of Parker, the City of Murphy, and North Texas 



 

6 

 

Municipal Water District (NTMWD) were admitted as parties, as were the 
following individuals: Mir Abidi; Elizabeth Abraham; Tracy Jo Allen; Kim 
Caldwell; Harold Camp; Lance Caughfield; Scott & Wendy Clark; Don Wade 
Cloud Jr. & Scheri Cloud; Brian & Ashley Conner; Maya, Meerna & Michael 
Dalal; Cyndi & Tim Daugherty; Tami DeWeese; Jeff Dwight; Dan Shoop; 
Alicia Sue Evans; Shawna Fastnaught; Karen Fey; Wendy Galarneau; 
Katherine Harvey; Michael & Alesha Haynes; Ray & Ruth Hemmig; Laura & 
Tony Hernandez; Charles Ho; Deborah Ison; Mary Nell Jackson; Mary G. 
Trudy Jackson; Theodore Lane; Greg & Susan Ligon; Teral & Larry 